
WATER CONSERVATION 
 

Edited by Manoj K. Jha 
 
  



 
 
 
 
 
 
 
 
Water Conservation 
Edited by Manoj K. Jha 
 
 
Published by InTech 
Janeza Trdine 9, 51000 Rijeka, Croatia 
 
Copyright © 2011 InTech 
All chapters are Open Access distributed under the Creative Commons Attribution 3.0 
license, which allows users to download, copy and build upon published articles even for 
commercial purposes, as long as the author and publisher are properly credited, which 
ensures maximum dissemination and a wider impact of our publications. After this work 
has been published by InTech, authors have the right to republish it, in whole or part, in 
any publication of which they are the author, and to make other personal use of the 
[...]
advanced processes were evaluated based on the reports provided by the real scale facilities. 
The obtained water qualities of the effluents from the evaluated treatment processes were 
compared with the required ones for different kinds of reuse. Finally, the feasibility of the 
proposed water reuse options was determined for each refinery. 

3. Results and discussion 

3.1 Water consumption, wastewater characteristics and evaluation of the current 
pretreatment systems 
Surface water, such as water from river, reservoir and lagoon, are the main water sources 
for both studied refineries (R1 and R2). The current water consumption and the fresh 
water distribution for the different uses are presented in Table 1. The wastewater 
quantities represent 48%of the consumption in both refineries. There are two main oily 
effluents in each refinery and both refineries have separate treatment of the sour waters 



 
Water Management in the Petroleum Refining Industry 

 

109 

and for the spent caustics. The refinery R1 has three stage oil separators. The discharge 
with the highest oil content passes through First Stage Separator (S1); the effluent from 
this separator is mixed with the second oily discharge and the mixture passes through the 
second (S2) and third stage separators (S3). The characteristics of the main oily effluents 
(D1 and D2) are presented in Table 2. The high O&G concentration in the oily wastewater 
indicates the necessity of prevention measures, such as process optimization and control 
implementation.  
 

Refinery 

Fresh water consumption Water distribution per uses, % 

Water-
flow, L/s

Consumption, 
m3/t processed 

petroleum 

Cooling 
tower 

make-up

Boiler make-
up and power 

generation 

Production 
processes 

Service 
water 

R1 384 2.10 58.1 19.5 11.9 10.5 
R2 467 2.28 59.7 18.8 14.3 7.1 

Table 1. Water consumption and uses in the studied refineries 

 

Parameter Oily discharge 
D1 

Oily discharge 
D2 

Efluent from 
S1 

Efluent from 
S2 

Efluent from 
S3 

Flow, L/s 499 5010 497 9919 9919 
Temperature, 
°C 376 365 365 354 344 

O&G, mg/L 11,4555,230 7,8804,870 2,2911,350 697 275 
COD, mg/L 8,3162,980 6,8061,990 2,2451,105 1,390228 44881 
TSS, mg/L 49678 37665 23345 20722 289 
TDS, mg/L 964248 1,390295 894196 1,160220 1,138206 
Sulphates, 
mg/L 25538 42449 24332 31939 28035 

Chlorides, 
mg/L 24947 11922 22934 23037 22833 

Sulphides, 
mg/L 3722 5934 3620 3711 65 

Fluorides, 
mg/L 3.52.2 4.33.2 3.52.4 5.32.2 2.62.1 

Phenols, mg/L 0.400.44 1.630.85 0.370.25 0.510.32 0.220.21 
NH4-N, mg/L 7.06.5 15.33.4 6.95.1 12.45.5 12.36.6 
TKN, mg/L 12.47.9 28.09.2 11.26.1 20.48.5 20.37.4 
Alkalinity, 
mg/L 13338 20055 13226 14944 13229 

Hardness, mg 
CaCO3/L 33745 53226 33034 41244 34732 

pH 7.200.12 7.220.11 7.150.13 7.330.11 7.380.10 
Conductivity, 
S/cm 2,570387 1,989266 2,375306 2,250278 2,153255 

Table 2. Characteristics of the oily effluents in refinery R1 



  
Water Conservation 

 

110 

The evaluation of the oil wastewater pretreatment indicated that the first stage separator 
provided average removals of 80%, 73% and 53% for O&G, COD and TSS respectively. The 
second stage separator present higher O&G removal, of 99%, the COD removal was of 69%, 
however the TSS removal was only 32%. The third stage separator has high hydraulic 
residence time, of 37 h and this contribute to an additional removal of O&G, COD and TSS 
of 61%, 68% and 86% respectively. Sulphides and phenols were partially removed in the 
separators. The rest of the components were not removed, precipitation phenomena were 
not observed. The oil specific gravity was determined of 0.92-0.95 (17-22°API) which allows 
the theoretic calculation of 0.07-0.11 cm/s rise rate of the oil globules with 0.15 mm 
diameter.  
The three stage oil separators were well designed, considering all API recommendations 
(API, 1990); however the second and third stage separators are designed for flows 10 times 
higher than the real ones. The relatively low O&G removal obtained in the first stage 
separator is attributed to the deficient equipment for oil and sludge separation. The 
equipments of the second and third stage separators are also deficient and the obtained 
removals are attributed to the high retention capacity. Recommendation of better process 
control actions were made for the reduction of the oil concentrations in the wastewaters. 
The refinery R1 has also two additional discharges. One of them (DS) is from a collector for 
mixture of sanitary discharges, cooling towers blowdowns and effluents from filter 
backwashings (average flowrate of 50 L/s). This wastewater has low COD and O&G, 
averages of 120 and 8 mg/L respectively; the TSS and TDS concentrations are 143 and 1,536 
mg/L respectively. This effluent is currently discharged to the see without treatment; 
however TSS removal has to be implemented before its disposal.  
The second additional discharge (D3) is from the area for crude petroleum storage and from 
oil demineralization (average flowrate of 13 L/s). This wastewater contains oil (980490 
mg/L) and high salinity, which is attributed basically to the chlorides (2,332254 mg/L). 
The effluent is submitted to a pretreatment in corrugated plate separator and after this is 
discharged to the see. It has to be mentioned that a lot of organic matter is still present in the 
effluent after the oil separation, average COD of 783 mg/L and phenols of 0.13 mg/L were 
determined. Thus, this effluent needs additional treatment before its final disposal. 
The refinery R2 has two API separators, one for each oily wastewater discharge. Corrugated 
plate separators (CPS) are used as a second separation stage. The characteristics of the oily 
wastewaters and of the effluents from the separators are presented in Table 3. The O&G 
concentrations were significantly lower compared with the determined in the oily 
wastewaters generated in the refinery R1. The oil specific gravities were determined of 0.897 
(24°API) and 0.951 (16°API) for discharge 1 and 2 respectively. The theoretic rise rates were 
calculated of 0.17 and 0.07 cm/s respectively, considering 0.15 mm oil globules and the 
minimal temperatures for each discharge. The fraction of soluble COD was 25-40% of the 
total COD. The high salinity of the oily discharge 1 is due to effluents from oil desalination 
processes. The salinity is attributed basically to the chlorides. The values of the BOD5 were 
24-15% of the COD. Ammonia nitrogen represented 52-57% of the TKN in the wastewater.  
The performed evaluation indicated that the average O&G removals in both API separators 
were of 91%. The TSS removals were 87 and 78% in API 1 and API 2 respectively. The COD 
removals were 49 and 67% respectively. Hardness, TDS and chloride removals (22-36%) 
were observed in the API separator for discharge 1, which can be attributed to precipitation 
caused by the high water temperature. The sulphide removals in both API separators can be 
 



 
Water Management in the Petroleum Refining Industry 

 

111 

Parameter Oily discharge 
D1 

Oily discharge 
D2 

Efluent from 
API discharge 1

Efluent from 
API discharge 2

Efluent from 
the final CPS 

Flow, L/s 11655 10872 11346 10769 220109 

Temperature, 
°C 447 322 414 321 383 

O&G, mg/L 624728 474464 5554 4021 4840 

COD, mg/L 586212 591214 31173 31856 31461 

CODsoluble, 
mg/L 21763 15948 19252 14145 16746 

BOD5, mg/L 14454 14684 10826 10260 10552 

TSS, mg/L 18565 19564 242 4224 336 

TDS, mg/L 1,583250 828167 1,076155 733109 883165 

Sulphates, 
mg/L 1118 25352 9814 21488 16477 

Chlorides, 
mg/L 78239 24186 54583 22289 38885 

Sulphides, 
mg/L 5037 189 4033 145 2718 

Fluorides, 
mg/L 0.500.08 0.360.14 0.390.14 0.350.16 0.370.11 

Phenols, 
mg/L 0.950.65 1.290.82 0.820.61 1.210.90 1.010.72 

NH4-N, mg/L 2822 3532 2521 3336 2923 

TKN, mg/L 4925 6729 3624 5838 4631 

Ptotal, mg/L 0.700.17 0.870.22 0.630.16 0.720.13 0.660.15 

Alkalinity, 
mg/L 12321 10230 10538 10025 10440 

Hardness, mg 
CaCO3/L 389126 22435 24938 20745 22534 

pH 7.130.34 7.060.15 7.090.12 7.050.10 7.090.11 

Conductivity, 
S/cm 2,570419 1,340436 1,840151 1,170240 1,790110 

Table 3. Characteristics of the oily effluents in refinery R2 



  
Water Conservation 

 

112 

attributed basically to desorption. The evaluation indicated that the API separators were 
correctly designed; there was 40% additional capacity for safety reasons. However, the oil 
recollection and recovery, as well as the sludge extraction were deficient and reengineering 
project of the pretreatment facilities was developed, based on the wastewater 
characterizations and on the results of the performed treatability tests. The existing CPS did 
not provide any O&G, COD and TSS removal. The plate modules, after a complete cleaning, 
got saturated with oily sludge in few months. The constant cleaning and sludge extraction 
was too complicated operationally. 
The obtained characterizations and the pretreatment performance evaluation indicated that 
additional treatment is required after the API separators for reaching the appropriate water 
quality for reuse. The emulsified and dissolved oil remain in the water after the physical 
separation. Therefore, as it had been indicated in previous publications (Eckenfelder, 2000; 
Galil & Wolf, 2001; Al-Shamrani et al., 2002), destabilization of the oil-water emulsions and 
separation by dissolved air flotation, followed by biological and advanced treatment are 
needed for an effective water reuse implementations.  

3.2 Water management options 
With the proposal to achieve a complete wastewater reuse and increase the fresh water 
saving in each one of the studied refineries, new water management options were 
suggested. The option development was based on the current water usage and management 
data, on the performed wastewater measurements and characterizations, as well as 
considering the results of the evaluation of the existing treatment systems. 
The water management option for refinery R1 considered the treatment for reuse of the two 
effluents that are currently discharged to the sea. This refinery has already constructed 
sequential batch reactors, lime softening reactors, rapid sand filters and reverse osmosis 
system with a capacity of 86 L/s. These facilities require adjustment for the processing of all 
the pretreated wastewater. Currently only 50 L/s of the pretreated effluent are submitted to 
the biological treatment. The effluent is mixed with fresh water and then submitted to the 
advanced treatment. Performance problems in the separators frequently cause reductions of 
the influent to the biological treatment for avoiding biomass intoxication.  
The current and the proposed new water management systems for the refinery R1 are 
presented on Fig. 1. Currently the refinery reuses only 30% of the generated wastewaters, which 
allowed 13% reduction of the fresh water consume. The proposed water management system 
considers complete reuse of the treated wastewater which will provide an increase of the fresh 
water save to 39%. Recently, a new municipal wastewater treatment facility was constructed 
next to the refinery with a capacity of 45 L/s. This facility included nitrification-denitrification 
activated sludge system with the objective to use the treated water in the cooling tower make-
up in the refinery. This way 51% fresh water consume reduction will be reached. 
The refinery R2 has already constructed nitrification-denitrification activated sludge system, 
followed by ultrafiltration and inverse osmosis systems. Currently this facility provides 
treatment to only 40-50% of the generated wastewater because of the high O&G 
concentrations in the effluent from the pretreatment system. The industrial effluent is mixed 
with 30 L/s domestic wastewater before to be submitted to the biological treatment. The 
obtained water use reduction was only 26%.  
The current and the proposed new water management systems for the refinery R2 are 
presented on Fig. 2. The reengineering project for the pretreatment wastewater treatment 
system will provide a complete wastewater reuse and this way 59%  fresh water consume 
reduction will be reached. 



 
Water Management in the Petroleum Refining Industry 

 

113 

 

 
Fig. 1. Water management systems in the refinery R1: a) current management;  
b) proposed water management. 



  
Water Conservation 

 

114 

 
Fig. 2. Water management systems in the refinery R2: a) current management; b) proposed 
water management. 



 
Water Management in the Petroleum Refining Industry 

 

115 

3.3 Results of the treatability tests 
Treatability tests for natural oil flotation were performed in both refineries. For refinery R1 
water samples for the tests were taken from the oily discharge 1 (influent to the first stage 
separator) and from the influent to the secondary stage separators which is a mixture of the 
oily discharge 2 with the effluent from the first stage separator. For refinery R2 water 
samples were taken from both oily discharges D1 and D2. The obtained removal-surface 
loading rate relationships for the refinery R1 are presented on Fig.3. As it can be seen, 90% 
O&G removal was obtained in the first and second stage separators with surface loading 
rates of 3.43 and 4.60 m3.m-2.h-1 (floatation velocity of 0.10 and 0.13 cm/s) respectively. The 
simultaneous TSS removal was of 59% and 60% respectively with 30-40 min hydraulic 
retention time (HRT). Higher O&G removals, of 95% were obtained with surface loading 
rates of 1.15 and 1.53 m3.m-2.h-1 (0.03 and 0.04 cm/s) respectively. The TSS removal did not 
increase substantially, 62% were obtained for both kinds of wastewater with HRT of 1.5-2.0 
hours.  
The results of the tests for natural oil flotation performed in refinery R2 are presented on 
Fig.4.  O&G removals of 90% were obtained in D1 and D2 with surface loading rates of 2.77 
and 2.30 m3.m-2.h-1 (floatation velocity of 0.08 and 0.06 cm/s) respectively. The TSS removals 
were 68% and 59% respectively with 50-60 min HRT. The COD removals were relatively 
low, 34% and 32% respectively. O&G removals of 95% were obtained with the water of both 
discharges at surface loading rates of 1.15 m3.m-2.h-1 (0.03 cm/s). The TSS and COD 
removals increased at this rate when the HRT of 2 h was used. TSS removals were 72% and 
63% for D1 and D2 respectively; COD removals reached 39 and 34% respectively. The 
experimentally obtained floatation velocity was two times lower than the theoretically 
calculated for D1. Both velocities were similar in the case of D2. The tests indicated also that 
after the natural flotation the COD values remain in the range 340-460 mg/L, in spite of the 
low O&G concentrations (47-62 mg/L). The optimal separator depth was also obtained in 
the tests, it was 0.8-1.3 for the best O&G and COD removal and it could by up to 2.3 m 
considering as criteria the TSS removal.  
 
 

50

60

70

80

90

100

0 5 10 15
Surface loading rate, m3.m-2.h-1

Re
m

ov
al

, %

TSS Rem. (Infl.First Stage Sep.)

O&G Rem. (Infl.First Stage Sep.)

TSS Rem. (Infl.Second Stage Sep.)

O&G Rem. (Infl.Second Stage Sep.)

 
 
 

Fig. 3. Results of the treatability tests for natural flotation performed in Refinery R1.  



  
Water Conservation 

 

116 

20

30

40

50

60

70

80

90

100

0 5 10 15
Surface loading rate, m3.m-2.h-1

Re
m

ov
al

, %

TSS Rem. (D1)

O&G Rem. (D1)

COD Rem. (D1)

TSS Rem. (D2)

O&G Rem. (D2)

COD Rem. (D2)

 
Fig. 4. Results of the treatability tests for natural flotation performed in Refinery R2.  

The emulsion destabilization study began with preliminary tests applying only acidification 
and alcalinization of the wastewater. Fig. 5 shows the effect of the final pH on the O&G and 